100 North Appleton Street

City of Appleton Appleton, Wi 54911-4799

www.appleton.org

Meeting Agenda - Final-revised

Human Resources & Information Technology Committee

Wednesday, August 28, 2024 6:30 PM Council Chambers, 6th Floor
1. Call meeting to order
2. Pledge of Allegiance
3. Roll call of membership
4. Approval of minutes from previous meeting
24-1100 Minutes 8/14/24.

Attachments: Minutes 8.14.24.pdf

5. Public Hearing/Appearances
6. Action Items
24-1102 Wastewater Treatment Plant Table of Organization Change Proposal

Attachments: \WW TO Change 2024.pdf
WW TO JD Update 2024.pdf

24-1101 Approval of Alderperson Salaries.

Attachments: Alderperson Comp 2024 Attorney Ltr.pdf

Alderperson Comp 2024 Comparable.pdf
[...]
07:0015:00 _ |07:00-15:00 _|07:00-15:00 _ |06:00-12:00 22:00-24:00  [22:00-24:00  |22:00-24:00  [22:00-24:00 _ [00:00-08:00
9 8 40 8| 40 80
07:00-15:00 _|07:00-11:00 0 0 07:0015:00 _ [07:00-15:00 _ |07:00-15:00 _ |06:00-12:00
10 B B 10 Y 10 B B B 6| 40 80
WEEK 3 HOURS WEEK 4 HOURS | BI-WEEKLY
[sun [Mon Tues Wed [Thur Frid sat WORKED [Sun Mon Tues Wed [Thur Frid sat WORKED | TOTAL
Operator
00:00-08:00, |00:00-08:00, |00:00-08:00,
07:00-15:00 07:00-15:00 07:00-15:00 06:00-12:00 22:00-24:00 00:00-08:00
1 40 2 10| 10| 10| 8| 40 80
07:00-15:00 07:00-15:00 07:00-11:00 4:00-00:00 4:00-00:00 14:00-00:00 07:00-15:00 07:00-15:00 07:00-15:00 06:00-12:00
2 [ 8 8 4] ] 40 8 8 8 6] 40 80
06:00-16:00 07:00-15:00 07:00-15:00 07:00-15:00 06:00-12:00 07:00-15:00 07:00-15:00 4:00 00 a
3 10 8| 8| 8| a | 8| 0 o T} 80
06:00-16:00 _|06:00-16:00 _|06:00-16:00 _ |06:00-16:00 06:00-16:00 07:0015:00 _ [07:00-15:00 _ |07:00-15:00 _ [06:00-12:00
4 40 lﬂ 8 6| 40 80
07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00 06:00-16:00 06:00-16:00 06:00-16:00 06:00-16:00
5 40 10| 10| 10| 10 a0 80
14:00-00:00 14:00-00:00 07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00
6 10 40 3 3 3 3 8 40 80
00:00-08:00,
22:00-24:00 00:00-08:00 07:00-15:00 07:00-15:00 06:00-12:00 4:00-00:00 4:00-00:00 4:00-00:00 4:00-00:00
7 10 8| 8 8 40 0 0 0 0 40 80
06:00-16:00 |06:00-16:00 _[07:00-15:00 22:00-24:00 _ |22:00-24:00 22:00-24:00 _ |00:00-08:00 07:00-15:00 |07:00-15:00 _|06:00-12:00
8 8 10 40 8| 8 40 80
07:0015:00 |07:00-15:00 _ [07:00-15:00 _[07:00-15:00 _|07:00-15:00 06:00-16:00 _|06:00-16:00 _|07:00-15:00 22:00-24:00
9 8 8 8 8 40 10| 10| 8 40 80
00:00-08:00, |00:00-08:00, |00:00-08:00,
22:00-24:00 00:00-08:00 07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00 07:00-15:00
10 10] 10] 10] 20 B 20 80




AWWTP Proposed Concept Schedule

KEY: 2nd 3rd
06:00-16:00 [REPR TR TIN 10 Hour Operations Shift
07:00-15:00 | Day Shift (Relief Operator/Maint Helper)
géﬁjﬁ:gg partial Day Shift (Relief Operator/Maint Helper)
WEEK S HOURS WEEK 6 HOURS | BI-WEEKLY
Sun Mon Tues Wed Thur Frid Sat WORKED [Sun Mon Tues Wed Thur Frid Sat WORKED|  TOTAL
Operator
00:00-08:00,
07:00-15:00 |07:00-15:00 _ [07:00-15:00 _[07:00-15:00 _|07:00-15:00 06:00-16:00 _|06:00-16:00 |07:00-15:00 22:00-24:00 _ |22:00-24:00
1 8 40 3 10| 40 80
22:00-24:00 [22:00-24:00  |22:00-24:00  [22:00-24:00 _ [00:00-08:00 07:0015:00 _ |07:00-15:00 _ |07:00-15:00 _ |07:00-15:00 _ |07:00-15:00
2 2 10| 10| 10| 8| 40 8 8 8 8 40 80
00:00-08:00, [00:00-08:00, |00:00-08:00,
07:0015:00  |07:00-15:00 _ |07:00-15:00 _ |06:00-12:00 22:00-24:00 00:00-08:00
3 8 8 8 6| 40 2 10| 10| 10| 40 80
07:00-15:00 _ |07:00-15:00 _ [07:00-11:00 4:00-00:00  14:00-00:00 14:00-00:00 07:0015:00 _ [07:00-15:00 _ |07:00-15:00 _ [06:00-12:00
4| 4 0 a0 8| 40 80
06:00-16:00 07:0015:00 _ [07:00-15:00 _ |07:00-15:00 _ [06:00-12:00 07:0015:00 _[07:00-15:00 |0 0 4:00-00:00 14
5 10 8 8 8 6| | 8| 8 4 g a0 80
06:00-16:00 _|06:00-16:00 _|06:00-16:00 _|06:00-16:00 06:00-16:00 07:0015:00  [07:00-15:00 _ |07:00-15:00 _ [06:00-12:00
6 10| 10| 10| 10 a0 10| 8 8 8 40 80
07:0015:00 _|07:00-15:00 _[07:00-15:00 _[07:00-15:00 _|07:00-15:00 06:00-16:00 _|06:00-16:00 _|06:00-16:00 _ |06:00-16:00
7 8 40 10 a0 80
14:00-00:00  14:00-00:00  14:00-00:00 07:00-15:00 _[07:00-15:00 _[07:00-15:00 _[07:00-15:00 _|07:00-15:00
8 10 10 40 3 3 3 3 40 80
00:00-08:00,
22:00-24:00 _|00:00-08:00 07:0015:00 _|07:00-15:00 _|06:00-12:00 a 00 00:00 4:00-00:00
9 10| 40 0 0 0 0 40 80
00:00-08:00, 00:00-08:00,
06:00-16:00  |06:00-16:00 _ [07:00-15:00 22:00-24:00 00:00-08:00 07:0015:00 _|07:00-15:00 _|06:00-12:00
10 8 10 a0 10| 8| B 20 80
WEEK 7 [THOURS | WEEK 8 [ HOURS | BI-WEEKLY |
Sun Mon Tues Wed Thur Frid sat WORKED [sun [Mon [Tues [wed [Thur [Frid sat WORKED |  TOTAL
Operator
00:00-08:00,
22:0024:00 _|00:00-08:00 07:0015:00 _|07:00-15:00 _|06:00-12:00 4:00-00:00  14:00-00:00  14:00-00:00  14:00-00:00
1 10| 8| 8 8 6 40 0 0 0 0 20 80
06:00-16:00  |06:00-16:00 _[07:00-15:00 22:00-24:00 _ |22:00-24:00 22:00-24:00 _ |00:00-08:00 07:00-15:00 |07:00-15:00 _|06:00-12:00
2 10| 10| 3 2 10| 40 10| 8| 3 3 40 80
00:00-08:00,
07:00-15:00 |07:00-15:00 _ [07:00-15:00 _[07:00-15:00 _|07:00-15:00 06:00-16:00 _|06:00-16:00 _|07:00-15:00 22:00-24:00 _ |22:00-24:00
3 8 40 10| 40 80
00:00-08:00, [00:00-08:00, |00:00-08:00,
22:00-24:00 00:00-08:00 07:0015:00 _ |07:00-15:00  |07:00-15:00 _ |07:00-15:00 _ [07:00-15:00
4 2 10| 10| 10| 8| 40 8 8 8 8 40 80
00:00-08:00, [00:00-08:00, |00:00-08:00,
07:0015:00  |07:00-15:00 |07:00-15:00 _ |06:00-12:00 22:00-24:00  [22:00-24:00  |22:00-24:00 _ [22:00-24:00 _ [00:00-08:00
5 8 8 8 6| 40 2 10| 10| 10| 40 80
07:00-15:00  |07:00-15:00 _ [07:00-11:00 14:00-00:00  14:00-00:00 14:00-00:00 07:0015:00  [07:00-15:00 _ |07:00-15:00 _ |06:00-12:00
6 8 8 4 10 40 8 40 80
06:00-16:00 07:00-15:00  [07:00-15:00 _07:00-15:00 07:00-15:00 _ [07:00-15:00 4:00-00:00 4
7 10| 8 8 8 a0 | 8 ] a0 80
06:00-16:00 _|06:00-16:00 06:00-16:00 07:0015:00 _ [07:00-15:00 _ |07:00-15:00 _ [06:00-12:00
8 40 10| 8 8 8 40 80
07:0015:00 [07:00-15:00 _[07:00-15:00 _[07:00-15:00 _|07:00-15:00 06:00-16:00 [06:00-16:00 _ 06:00-16:00 _ |06:00-16:00
9 8 40 10 a0 80
14:00-00:00  14:00-00:00  14:00-00:00  14:00-00:00 07:00-15:00  [07:00-15:00  [07:00-15:00  [07:00-15:00  [07:00-15:00 —I
10 40 8 8 8 8 | a0 80




AWWTP Proposed Concept Schedule

KEY: 2nd 3rd
06:00-16:00 [NEPINPII 10 Hour Operations Shift
07:00-15:00 | Day Shift (Relief Operator/Maint Helper)
07:00-11:00 |, . . . .
06:00-12:00 | P2ial Day Shift (Relief Operator/Maint Helper)
WEEK 9 HOURS WEEK 10 HOURS | BI-WEEKLY
Sun Mon Tues Wed Thur Frid sat WORKED [sun Mon Tues Wed Thur Frid Sat WORKED |  TOTAL
Operator
07:00-15:00 |07:00-15:00 _ [07:00-15:00 _ |07:00-15:00 _|07:00-15:00 06:00-16:00  [06:00-16:00  |06:00-16:00 _|06:00-16:00
1 B B B B 20 10 10 10] 10| 40 80
4:00-00:00 14 07:00-15:00 [07:00-15:00  [07:00-15:00 _|07:00-15:00 _[07:00-15:00
2 0 0 0 0 20 8 40 80
00:00-08:00 07:00-15:00 |07:00-15:00 _|06:00-12:00 14:00-00:00  14:00-00:00  14:00-00:00
3 8| 8 8 20 10 10 10 20 80
06:00-16:00 _|06:00-16:00 [07:00-15:00 22:00-24:00 _[22:00-24:00 22:00-24:00 _|00:00-08:00 07:00-15:00  |07:00-15:00 |06:00-12:00
4 8 10 a0 8| 8 6| 40 80
00:00-08:00,
07:00-15:00|07:00-15:00 _ [07:00-15:00 _ |07:00-15:00 _|07:00-15:00 06:00-16:00  |06:00-16:00 _|07:00-15:00
5 8 8 8 8 40 10 10] 8 2 10 a0 80
00:00-08:00,  [00:00-08:00,  [00:00-08:00,
22:00-24:00 |22:00-24:00  [22:00-24:00  |22:00-24:00 _|00:00-08:00 07:00-15:00 _ [07:00-15:00  [07:00-15:00 _|07:00-15:00 _ [07:00-15:00
6 2 10| 10| 10| 20 8 8 8 8 8 20 80
07:0015:00  |07:00-15:00  |07:00-15:00 _ |06:00-12:00 22:00-24:00  [22:00-24:00  [22:00-24:00  |22:00-24:00 _|00:00-08:00
7 8 8 8 20 2 10| 10| 10| 8| 20 80
07:00-15:00  |07:00-15:00 _ [07:00-11:00 07:00-15:00  |07:00-15:00 _|07:00-15:00 _ |06:00-12:00
8 8 8 20 8 20 80
06:00-16:00 07:00-15:00 |07:00-15:00 _ |07:00-15:00 _ |06:00-12:00 07:00-15:00  [07:00-15:00 _ [07:00-11:00 14:00-00:00  14:00-00:00
9 10 8 8 8 20 8 8 4 10 [E) 80
06:00-16:00  [06:00-16:00  |06:00-16:00 _|06:00-16:00 06:00-16:00 07:00-15:00 _ |07:00-15:00 _ |07:00-15:00 _ |06:00-12:00
10 40 8 8 8 6] | a0 80




ATTACHMENT 3
Current & Proposed Payroll Codes



CURRENT PAYROLL CODES

F OPERATORS

I-Series des : Call in / Stand By / Higher Rate

Condition

TC100 Call Tim Lump Sum $100

TC50 Shift Change ( mp Sum $50

HR1 Higher Rate (HR) $1/ho

HR2 Higher Rate (HR) $2/hour

ssignment <= 1 week, Notice > 48 hours

OH1 Overtime Higher Rate (OH) $1/hour st on x 1.5 rate

Assignment >1 week, Notice > 48 hours

OH2 Overtime Higher Rate (OH) $2/hour stacked o 0 rate

Assignment <= 1 week, Notice > 48 hours

DH1 Double Time Higher Rate (DH) $1/hour stacked on x T%

Assignment >1 week, Notice > 48 hours

DH2 Double Time Higher Rate (DH) $2/hour stacked g . rate Assignment <= 1 week, Notice > 48 hours
SB Stand By (1 hour pay/day) -
SHIFT OPERATORS

Tyler Munis Pay Codes: Shift Di tial / Premium Pay / Overtime

-- Utilities ShiftJs#fTerential -- (80.50/hr adder to base pay)

220 Holi orked (x 2.0)

210 nday Double-Time (x 2.0)

Overtime >40 hrs/wk (x 1.5)

REVISED OPERATIONS GROUP PAYROLL CODES

Tyler Munis Pay Codes:

Shift Differntial / Premium Pay / Overtime / Call in/ Stand By / Higher Rate

709 Call Time (TC) Lump Sum $100

708 Shift Change or Stayover Coverage (TC) Lump Sum $50
- Utilities Shift Differential -- ($0.50/hr adder to base pay)
220 Holiday Worked (x 2.0)

210 Sunday Double-Time (x 2.0)

205 Overtime >40 hrs/wk (x 1.5)




Close this window

Wastewater
Plant
Operator 55

Bargaining Unit: Non-union Non-
Exempt

CITY OF APPLETON
Revision Date: Jun 13, 2022

SALARY RANGE
$25.58 - $35.80 Hourly
$53,193.00 - 74,474.00 Annually

NATURE OF WORK:

This is a technically skilled, professional, state certified position responsible for successful
continuous, real-time operations of a 15.5 MGD advanced secondary wastewater treatment
plants, and operation of sclids dewatering processes and final deposition procedures in

accordance with within the facility's Wisconsin Follution Discharge Elimination System (WPDES) -

permit and local, state, and federal standards for municipal wastewater treatment residuals and
agricuttural land application practices. The Wastewater Plant Operator is responsible for
operational control and maintaining plant processes within the facifity's Wisconsin Pollution
Discharge Elimination System (WPDES) permit. Systems include: o

« Sanitary Collection Systems (monitoring and troubleshooting the operation of 15 lift stations)
» Preliminary Treatment Systems (fine screen and wash, vortex grit removal and classification).
s Primary Treatment

« Secondary Treatment Systems (conventional activated sludge, with single stage nitrification
and secondary clarification).

+ Disinfection Systems (pathogen destruction with chiorination and dechlorination)




= Solids Thickening (dissclved air flotation, primary and receiving station processing).
+ Digestion (anaerobic digestion, methane production, gas compression, storage/use).
* Chemical phosphorous precipitation.

= inventory Systams (include secondary digesters, digested sludge wells, filtrate delivery and
siorage svsiem, water reatment residuals delivery and storage, and the bicselids convevance
system)

» Dewatering Equipment (beli filter presses, chemical feed and mix systems, hiosolids storage
and out loading (containment and out loading systems that utilize forklift and pavioader
operations to maintain physical inventory).

Wastewater Plant Operator responsibilities involve the comprehensive moniforing, testing, and
control of the chemical, physical and biological processes at the wastewater treatment plant.
The operator completes analytical testing to maintain plant processes and for regulatory
reporting requirements. Operators control equipment, pumps, valves, chemicals, etc. in order to
affect efficient, compliant discharge effluent and digestion product. Work is performed under
general supervision of the Operations Manager.

JOB FUNCTIONS:

ESSENTIAL JOB FUNCTIONS

« Monitors, determines necessary adiustments of unit processes fo optimize wastewater
treatment performance. Determines, adjusts, and monitors chemical dosage for treatment
including floceulants, ferrous sulfate, ferrous chloride, sodium hypochiorite, and sodium bisulfite.
* Develops process control strategies and responds fo abnormal conditions with appropriate
corrective measures using accepted wastewater practices to re-establish compliant plant
performance,

* Retrieves samples and performs required preservation and regulatory analysis to comply with
WPDES permit and Wisconsin Administrative Code. Regulatory testing requirements include the
following: Biochemical Oxygen Demand (BOD), pH, fecal coliform, and chiorine residual.
Process analyses includes: settability testing, suspended solids and volatile suspended solids fo
derive MCRT and SVI's. Volatile acids, alkalinity and carbon dioxide to determine anaerobic
digester performance,

* Monitors flows, levels, pressures, data and trends. Utilizes information in troubleshooting and
controlling plant processes.

« Controls and processes wastes transported to facility for treatment.

« Conducts microscopic analysis of process microlife to determine and control biclogical
treatment performance.

* Monitors for and identifies equipment malfunctions and initiates work requests. Safely starts,
stops and isolates treatment processes and equipment.

+ Makes process and maintenance observations and maintains accurate benchsheets,
worksheets, records, requests, and reports.

» Completes chronological log and communicates relevant information to operations,
maintenance and laboratory staff.

* Compiles and enters compuier data from system monitoring activities using standard and




process specific software.
+ Leads plant operation during emergency events including peak flow, power outage, and
emergency response.
* Responsible for immediate security and as contact of the facility during non-business hours,
responds to security system and facilitates response as appropriate.
* Responds fo public inguires regarding the wastewater treatment as appropriate.
* Maintains regular punctual and predictable atiendance, works overtime and exira hours as
required.
« Monitors and manipulates process variables inciuding digested sludge inventory levels, feed
rates, chemical feed rates, and belt filter nress settings to ensure consistent throughput,
¢« Coilects process control and regulatory compliance sampling as reguired for total solids, tolsi
volatile solids, pH, fecal coliform, nitrogen, piiosphorus, potassium, calcium, and RCRA metals.
» Monitors biosolids storage distribution and building configuration approgpriately for inventory
levels, moves materials, loads trucks, and produces scale records for material tracking,
+ Assists with bulk chemical delivery, relocates chemical fotes and containers, and maintains
chemical inventory information.
* Maintains and cleans solids dewatering facilities and equlpmenf

= [dentifies necessary corrective maintenance, Inifiates work orders, and monilors status of
repairs where appropriate.
* Assists mechanicai, electrical, or instrumentation technician in troubleshooting and repair of
reiated eguipment and systems,
» Enters areas of facility and sewer system structures designated as "confined space” per CEFR
1910.1486

OTHER JOB FUNCTIONS

« Maintains awareness of potential adverse impacts of inadvertent industrial discharges,
responds to industrial nofifications as necessary and communicating inforimation and plant
response actions to Pretreatment Coordinator or supervisor,

+ Responsible for the operation of the stand-by electrical generators (includes 1500 kW on-site
electrical generation).

» Utilizes lockout tagout, personal protective equipment and department and city safety
procedures to perform work safely.

« Monitors raw material consumption, initiates purchase order requests to maintain adequate
inventories, and coordinates receipt of incoming chemical shipments and supplies.

« Participates and contributes to research and development.

+ Performs laboratory bench scale process simulation tests to optimize chemical and biological
treatment.

+ Utilizes engineering drawings including general, mechanical, and process instrument and
diagrams.

+ Performs off-site sampling, testing, and maintains field data logs for bigsolids compaost.

« Communicates compost process status with the Bioselids Pregram Coordinator,

REQUIREMENTS OF WORK:

» Post-secondary education or training in wastewater treatment technology with a college
degree preferred.
* Possession or the ability to obtain WONR Advanced Wastewater Operator cettification




(certification subgrades A1, B, C, D, L, P and $8) preferred within 48 months of employment
and maintain the cerlificate when employed,

« Possession or the ability to obtain WONR general onerator certification with mechanical sludgs
handling subgrade (cettification subarade G} preferred within 48 months of employment and